



TEST REPORT

DATE: 11-14-2014

TEST NUMBER:0212712

CLIENT	Egetaepper a/s
--------	----------------

TEST METHOD CONDUCTED	AATCC 138 Cleaning - Washing of Textile Floor Coverings
-----------------------	---



DESCRIPTION OF TEST SAMPLE	
IDENTIFICATION	Carre Ecotrust ECT350
CONSTRUCTION	Multi-Level Loop Pile
BACKING	Woven

GENERAL PRINCIPLE

This method is intended to determine the effect of shampooing on the colorfastness properties of the textile floor covering. The test specimen is subjected to complete saturation with water, hand scrubbed with a nylon bristle brush, and detergent solution, followed by rinsing and drying. By comparing the shampooed sample to an original "control" sample, any color change which may have occurred is assessed and rated by means of the AATCC Gray Scale for Evaluating Change in Color.

TEST RESULTS

TEST SPECIMEN RATING	4.0
----------------------	-----

AATCC RATING KEY	
5	No change
4	Slight change
3	Noticeable change
2	Considerable change
1	Severe change

APPROVED BY:

This report is provided for the exclusive use of the client to whom it is addressed. It may be used in its entirety to gain product acceptance from duly constituted authorities. This report applies only to those samples tested and is not necessarily indicative of apparently identical of similar products. This report, or the name of Professional Testing Laboratory Inc. shall not be used under any circumstance in advertising to the general public.